



TEST REPORT

Report No : AN1006431 Date: 2011-11-29

Application No : LN103604(3)

Applicant : FACHINA INC.
202, 5 Dan Yuan, 28 Dong Qingkou Nan qu, Yiwu City, Zhejiang Prov. China

Sample Description : One (1) set of submitted sample of hairpin stated to be :
"5XN005PK." With Style No. F212774

Test part : I(A) Pink flower fabric

Date Received : 2011-11-23

Test Period : 2011-11-23 to 2011-11-29

Test Requested : 1. Fibre composition
2. Colourfastness to water
3. Colourfastness to rubbing (wet/dry rub)

Test Method : 1. ISO 1833-1:2006
2. ISO 105 E01:2010
3. ISO 105 X12:2001

Test Result : Refer to the results on page 2.

For and on behalf of
CMA Testing and Certification Laboratories (Shanghai) Co., Ltd

Authorized Signature : _____
Wang Yan/Cindy
Assistant Laboratory Manager -CMA/SHO

Page 1 of 2



TEST REPORT

Report No : AN1006431

Date: 2011-11-29

Application No : LN103604(3)

Test 1 : Fibre composition test [Method : ISO 1833-1:2006]

Sample	Result
I(A)	100% Polyester

Remark: 1) This result only relates exclusively to the tested sample in specified size and design. It should not be applied to other sizes of products because of the existence of different design proportion.

Test 2 : Colourfastness to water [Method : ISO 105 E01:2010]

Sample	Colour Change	Staining on multifibre adjacent test fabric					
		Acetate	Cotton	Nylon	Polyester	Acrylic	Wool
I(As)	4-5	4-5	4-5	4-5	4-5	4-5	4-5

Remark : s = submitted fabric

**Test 3 : Colourfastness to rubbing (wet/dry rub)
[Method : ISO 105 X12:2001,circular finger,force:9±0.2N]**

Sample	Dry		Wet	
	Lengthwise	Widthwise	Lengthwise	Widthwise
I(As)	4-5	4-5	4-5	4-5

Remark : s = submitted fabric

Appendix



I



I(As)

***** End of Report *****